Yjamato

Parts List

HIGHT SPEED OVERLOCK STITCH MACHINE

CZ6000

MODELS & DEVICES

CZ6000 CZ6003 CZ6016 CZ6016-6
8%2(1)%05 CZ6025 CZ6120 CZ6120-4

O-—I

K2 B3 MT22




AT {5 i iy A5 e O 3

AEHSIFIR L 626025-YODF, XODF (6Z6020-YIDF, XODF) AEKEEE .
ME4UTREETTERNERMERE .
AEHSHBEFEEHORTANZE X IMEX TE .
R F AR LA R .

fFSiRHA
[ 1RFEXMAREGFSER, EART4RPLTHEED.
[ 1 AABEHSHERIELZEMTIK.
& N BREHSBR, ERRFEGERPEM T HEMHDME .

ITMEHMENEEED
YUNEITE, 15EH PARTS No. (EHSHY) (0 6200066).
WITHSER , BEHEHSBEKE.

AEHERIIRZICHED, MEARMEMER. USRRFRAE BAZTEN.

How to use this Parts List

The illustrations in this Parts List are drawn on the basis of CZ6025-YODF, XODF (CZ6020-YO
DF, XODF) .

The items from No.1 to No.13 relate to the standard model.

The items after No.14 relate to the submodel and device.

The dimiension of collar in this Parts List is shown as inside diameter X outside diameter X width.

Number beside connector shows size of joint.

Mark explanation
[ 1 means this part is changed from the previous Parts List.

Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part or model is newly added in this Parts List.

How to place an order for the parts

¥ When placing an order, please tell us Parts No. (e. g. 6200066).
Y¢ For Air tube, please inform us of the part No. and the length.

This Parts List is subject to change for improvement without notice.



Contents

HR

MISCELLANEOUS COVERS(1) AIN—BER(1) 1
MISCELLANEOUS COVERS(2) 7 I8 —BEHR(2) 2
MISCELLANEOUS COVERS(3) 7 IX— B (3) 3
MISCELLANEOUS THREAD EYELETS $oEER 4
MISCELLANEOUS CRANKSHAFT & BUSHINGS TMRETy Y 2K 5
NEEDLE BAR DRIVING MECHANISM SHEH 6
KNIFE DRIVING MECHANISM X R 7
PRESSER FOOT MECHANISM T 8
UPPER LOOPER DRIVING MECHANISM EIL—IxHstE 9
LOWER LOOPER DRIVING MECHANISM FIL— i 10
FEED DRIVING CONTROL MECHANISM At ) FETRE 11
FEED DRIVING MECHANISM 2 12
LUBRICATING MECHANISM S 13
CZ6000 EXCLUSIVE PARTS YIEFNERABSE 14
CZ6003 EXCLUSIVE PARTS YTEFLERBSE 15
CZ6016 EXCLUSIVE PARTS Y7EFLERBR 16
® CZ6016-61 EXCLUSIVE PARTS Y7EFLERBR 17

CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(1)

YTEFIERB®R(1)18

CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(2)

Y7EFIERBM(2)19

& K2 DEVICE(1) K2 &E&(1) 20
€ K2 DEVICE(2) K2 &iE&(2) 21
4 B3 DEVICE B3 & 22
&MT22 DEVICE(1) MT22%iE&(1) 23
& MT22 DEVICE(2) MT22%iE(2) 24
MICELLANEOUS SUPPORTING BOARD R iRE R 25
THREAD STAND RIAB 26
WARNING LABEL EEINI 27




CZ6000



MISCELLANEOUS COVERS(1)
e e e e e

FX—BEFKR(T)

1

RefNo Parts No. Description m & Amt. Req
1 6200066 Cloth Plate JOxX7L—h 1
2 6200302 Cloth Plate(Lower) 20X 7L —KTF) 1
3 6200072 Rubber Cushion JARXTL— MNT)IEXEE 1
4 001123 Washer A 3
5 000644 Spring Washer ATV T Tyov 3
6 110045 Screw(M4-0.7 X 12) xRy 3
7 6200070 Cloth Plate Eccentric Bushing IxtryIvya 1
8 160001 Screw(M4-0.7 X 4) Ry 1
9 6200071 Collar(4 x 9 X 6mm} ho>— 1

10 003637 Screw(1/8-44 X 2.5) xRy 1
11 6200529 [6200217] Cloth Plate Latch, C. Set BHEA L /X —(#H) 1
12 110073 [TT0012] Screw(M4-0.7 X 5)[M4-0.7 X 5] xRy 2
13 100001 Lock Nut ODvo+vbk 1
14 110031 Stop Screw(M4-0.7 X 12) ABRwIRY 1
15 6200015 Qil Cap AANWFvrv 7/ 1
16 6200016 O-ring(P28) ovyy 1
17 6200078 Top Cover EHN— 1
18 110016 Screw(M4-0.7 x 15) xRy 6
19 6200228 Top Cover Gasket EANR—=RyEy 1
20 6200172 Oil Reservoir Gasket HZT Iy F 1
21 6200309 Oil Reservoir y::k-dos 1
22 006816 Screw(1/4-24 X 8) =% 4
23 6200029 OiReservoirRubberCushion(Black-colored) BRI T A (2E) 3
24 6200033 OiReservoirRubberCushion(Green-colored)  BHiR = A (% €&) 1
25

26 6200182 Oil Reservoir Positioning Bar ST EEE 4
27 300004 Washer A 4
28 120017 Screw(M5-0.8 X 15) xRy 6
29 6100029 Drain Hole Seal Ny Fy 1
30 005075 Drain Hole Screw(3/8-24 X 8) HkRFRY 1
31

32 6200512 & Wind Guide Plate BZEAR 1
33 110013 & Screw(M4-0.7 x 8) Fxy 2
34 300043 Washer Tvy 2
35 6209401 [6109401] Serial Number Plate KRS — K 1
36 000726 Rivet 1 X8R 2
37 6200530 Cloth Plate Latch Holder FEAL/I—5& 1
38 6200531 & Cloth Plate Latch BEL /- 1
39 6200532 & Cloth Plate Latch Spring FEEL /N—/tx 1
40 170067 & Screw(M5-0.8 X 6) Exry 1

CZ6000



CZ6000



MISCELLANEOUS COVERS(2)
- -

HIN—BR(2)

RefNo Parts No. Description m A Amt. Req
1 6200465 [6200218] Side Cover IE A /N— 1
2 110013 Screw(M4-0.7 X 8) =8 5
3
4 6200220 Eye Guard Holder A H— R 1
5 170032 Screw(M4-0.7 X 5) Exy 1
6 000010 Conical Spring Washer VA SRS o 2
7 6200285 Eye Guard FALH—R 1
8 110076 Screw(M3-05 X 6) IRy 2
9 000444 Washer A 2

10 6200225 Needle Bar Oil Defender FagcIiik-ars 1
11 110012 Screw(M4-0.7 x 5) xRy 4
12 6200226 Needle Bar Oil Seal #HEY—~IL 1
13 190015 Screw(M14-2 X 6) Il 2
14 6200227 Logo Plate Odv—71: 1
15 110106 Screw(M4-0.7 X 8) Ry 2
16 6200375 Tape Guide(Upper) F—7H4 R (k) 1
17 000538 & Washer WA o ' 2
18
19 6200159 Front Cover Latch Spring BB+ HN—F v FIRE 1
20 6200027 Front Cover Hook B+ HN—T v o 1
21 001203 Screw(9/64-40 X 4.5) bRy 1
22 6200017 Front Cover Hinge Pin BT ANR—EYIEY 1
23 003637 Screw(1/8-44 X 2.5) kxy 2
24 6200073 Front Cover(Right) e A 1
25 6200024 Front Cover Hinge Spring AIAFAN—EY IR 1
26 6200310 Front Cover Hinge EEEE P ACH =AY 1
27 6200156 Chip Guard{Openable) EEIR 1
28 110003 Screw{M3.5-0.6 X 6) Exy 2
29
30 @ —~————- Threading Chart(See the Table) FBVH(TRSR) 1
31 6200170 Front Cover Latch HIRFAN—ZvF 1
32 110054 Screw(M3-05 x 3.5) ExRY 2
Parts No.

Models Threading Chart

CZ6000 390662

CZ6003 390662

CzZ6016 390662

CZ6020 390660

CZ6025 390660

CZ6000



e m gt

N/

CZ6000



MISCELLANEOUS COVERS(3)
|

HIX—BR(3)

3

RefNo Parts No. Description m A Amt. Req
1 6200075 Feed Mechanism Cover EY EHIN— 1
2 6200192 Feed Mechanism Cover Gasket #EY EAN-IRyFY 1
3 110048 Screw(M4-0.7 X 10) Iy 5
4 6200077 Rubber Cushion 18 X FE () 1
5 6200212 O-ring(P52) ouvs 1
6 6200211 Ball Bearing Holder RNFZYvT#EIT 1
7 110013 Screw(M4-0.7 X 8) xy 7
8 6200511 & Fan Cover A A 1
9 110012 & Screw(M4-0.7 X 5) =87 2

10 150004 Screw(M4-0.7 X 6) xy 1
11 6200209 Seal Plug B 2
12 6200224 Pushbutton Tyvvakyy 1
13 6200171 Oil Seal e 1% 1
14 6100333 Retaining Ring AbyFYDT 2
15 6200036 Pushbutton Spring Ty aiRg VxR 1
16 330008 Seal Plug Ea 1
17 330000 Seal Plug S 1
18 6200219 Fabric Guide Plate HEAR 1
19 110064 Screw(M4-0.7 X 8) Exy 2
20 6200191 Tail Cover Gasket BHI—Iy F > 1
21 6200076 Tail Cover #’AIIN— 1
22 6200259 Seal Plug B 1
23 6200180 Ball Bearing Housing NIy 1
24 6200181 Ball Bearing Housing Gasket NIV TRy FY 1
25 130003 Screw(M4-0.7 X 7.3) xy 3

CZ6000



CZ6000



MISCELLANEOUS THREAD EYELETS
o

RERk

4

Ref.No Parts No. Description @ A Amt. Req
1 6200079 Thread Guide Plate HRERR 1
2 110013 Screw(M4-0.7 x 8) Iy 2
3 6100056 Thread Tension Spring Cap RAF/INRF Y v T (L) 4
4 6100057 Tension Spring Bushing HREFFy MEIUIEXA 4
5 6200026 Lower Looper Thread Tension Spring TIL—/CREF/R 1
6 6200019 Thread Tension Spring Retainer REF/IRF vV I(T) 4
7 000178 Felt 7z~ 4
8 6100062 Tension Disc #PFFm 8
9 000177 Felt 7z~ 4

10 190016 Tension Post(Short) RERTFHEE(GR) 4
11 6200031 Tension Disc Eyelet HKRAFERE 3
12 6100059 Upper Looper Thread Tension Spring EJL—/VREFAF/x 1
13 6200032 Needle Thread Tension Spring #HRATF/IER 1
14 6200025 Needle Thread Tension Spring HRFEF/INR 1
15 8200277 Tension Disc Eyelet for Needle Thread R FEFERE 1
16 6200447 Oil Container SPy>Y 1
17 6200448 Qil Container Plug i 1
18 310105 Felt SP7zxz/Lk 1
19 6200449 Felt Holder SP7J)LNET 1
20 110013 Screw(M4-0.7 X 8) kxy 1
21 6200284 Needle Thread Eyelet Holder HRBEIIR 1
22 110001 Screw(M4-0.7 X 5.4) xRy 3
23 6200276 Needle Thread Eyelet(Right) #RE(H) 1
24 006035 Screw(9/64-40 x 7) Ry 1
25 000644 Spring Washer A7V T Ty 1
26 000322 Nut Fvhk 1
27 6200275 Needle Thread Eyelet(Left) HRE(F) 1
28 6200272 Needle Thread Pull-off giigl 1
29 110064 [110073] Screw(M4-0.7 X 8)[M4-0.7 X 7.5] kxy 1
30 000653 Knock Pin Sy 1
31 6200466 [6200273] Thread Retainer Plate Support INRFIR 1
32 6200467 [6200274] Thread Retainer Plate /NERFI 1
33 6200468 [6200287] Thread Retainer Spring INRFI/R 1
34 170060 [170049] Screw(M25-045 X 4)[M2-0.4 X 4] Exy 1
35 6200229 Looper Crank Cover W= S0 HIN— 1
36 110009 Screw(M4-0.7 X 8) kxy 1
37 6100111 Looper Driving Shaft Qil Seal W—E@A 1 I—IL 1
38 6200164 Spacer(Rubber) AR—Y 1
39 6200280 Looper Thread Eyelet(Left) JL—ICRE () 1
40 110035 Screw(M4-0.7 x 10) ERY 3
41 6200283 Thread Eyelet Support FIBERT IR 1
42 6200282 Lower Looper Thread Eyelet TIL—/CRE 1
43 6200439 Upper Looper Thread Eyelet FIL—iXkE 1
44 000014 Washer Tyy 2
45 110026 Screw(M3-0.5 x 6) IExy 2
46 6200023 Looper Thread Pipe RE/)A T 2
47 000644 & Spring Washer ATV T Ty v 1

CZ6000



OOOOOO



MISCELLANEOUS CRANKSHAFT & BUSHINGS

TMEROTvVaEE D

Ref.No Parts No. Description m A Amt. Req
1 6200305 Machine Pulley 2yv7-Y 1
2 160007 Screw(M6-1 X 6) =87 6
3 6200477 [6200162] Oil Cooling Fan BT 7 1
4 160001 Screw(M4-0.7 X 4) rExy 3
5 6200214 Wave Washer BRIy v 1
6 6200213 Mechanical Oil Shield Aty 1
7 6100622 [6100125] Crankshaft Ball Bearing(Right) IN—=ILRF ) VT (E) 1
8 6100127 Bearing Adapter RF VIV TZ2g 1
9 6200268 Oil Pump Driving Worm VA —1I 1

10 6200373 Crankshaft Bushing hrwva 1
11 6200270 Crankshaft ISV v T~ 1
12 6200560 & Pin SHEHIRE Y 1
13

14 160027 Screw(M3-0.5 x 3) FERY 5
15 6200179 Crankshaft Ball Bearing(Left) IR=IRT Y >V T(E) 1
16 6200234 Crankshaft Bushing \wARYE] 1
17 6200083 UpperKnifeDriving ShaftBushing(Right) EXXE7 v a1 (5) 1
18 6200238 UpperKnife + Feed Bar Driving ShaftBushing £ X X8l - XVETv 2 2
19 6200084 Upper Knife Driving Shaft Oil Seal EXZEATILY—I 1
20 6200244 NeedleBarDriving ShaftBushing(Right) $HEI SV V8T v a(h) 1
21 6200243 Needle Bar Driving Shaft Bushing(Left) $HE0 SV 787 v ¥ a1 (k) 1
22 003636 Cap Screw(5/16-32 x 3.5) BExy 1
23 000526 Gasket Ny FY 1
24

25 310109 Oil Wick S 1
26

27 6200241 UpperLooperDriving ShaftBushing(Front) _EJL—/ &7y 2 2 (#) 1
28 6200242 UpperLooperDrivingShaftBushing(Rear) EJL—/ &7 v 2 1 () 1
29 6200132 Looper Driving Shaft Qil Seal JL—IRE AL =) 1
30 6200239 LowerLooperDriving ShaftBushing(Front) TIL—/S&8 7" > = (&1) 1
31 6200240 Lower Looper Driving Shaft Bushing(Rear) FIL—/S8 7w 3 2 (£8) 1
32 6200237 Feed Bar Driving Shaft Bushing(Left) 3VU#~7 v ¥ 1 (E) 1
33 6200259 Seal Plug ] 1
34 6200081 Control Lever Shaft Bushing FEUSESLN—ETyva 1
35 160001 & Screw(M4-0.7 X 4) =87 2

CZ6000



CZ6000



NEEDLE BAR DRIVING MECHANISM
C

R

6

RefNo Parts No. Description m A Amt. Req
1 6200271 Needle Bar Driving Connecting Rod ~ ##0v R 1
2 120049 Screw(M4-0.7 X 16) ExY 2
3 6200088 Needle Bar Driving Connecting Rod Pin HEISVIEY 1
4 160002 Screw(M4-0.7 x 5) xy 1
5 6200187 Needle Bar Driving Lever HEY SV U 1
6 120006 Screw(M6-1 X 12) xRy 1
7 6200086 Collar(12 x 20 X 10mm) Ho— 1
8 160003 Screw(M5-0.8 x B) = 2
9 6200307 Needle Bar Crank Arm, C. Set s S>>0 (f8) 1

10 6200568 Needle Bar Driving Shaft gHEI SV oM 1
11 6200085 Needle Bar Crank Arm gEI S VY 1
12 300008 Washer Tviy 1
13 140003 Screw(M6-1 X 18) kExy 1
14 6200087 Needle Bar Connecting Link gD > 1
15 6200101 Needle Bar Connecting Link Pin trEU oY 2
16 310089 Oil Wick R 2
17 6200246 Needle Bar Connecting Bracket Fag =Rl 1
18 110006 Screw(M3.5-06 X 10) rxry 1
19 160016 Screw(M4-0.7 X 4.5) IExy 2
20 6200245 Needle Bar & Needle Bar Bushing, C. Set #t# - &7 v > 1 (#8) 1
21-1 6209103 [6209100] Needle Clamp(Y) &1k X 1
21-2 6209102 [6209101] Needle Clamp(X) g1k X 1
22, e — e Needle(System : DC x 1) &t 2
23 001900 [003637] Screw(1/8-44 x 2.5)[1/8-44 x 2.5] =) 2
24 6200249 Stitch Plate Support Stay, C. Set SHARE T & X T (%8) 1
25 6200250 Stitch Plate Support Stay FIREUTEXT 1
26 000035 Roll Pin o=l 1
27 110009 Screw{M4-0.7 % 8) Exy 6
28 6200153 Stitch Plate Support(Rear) FHRER(S & (82) 1
29 110001 Screw{M4-0.7 X 5.4) hxy 1
30-1 6208000 Stitch Plate(Y5) R 1
30-2 6208002 Stitch Plate(Y6) #HiR 1
30-3 6208012 Stitch Plate(X4) £k 1
30-4 6208025 Stitch Plate(X5) #Hik 1
31 005345 Screw(11/64-40 x 8.3) Exy 2
32 6200089 Stitch Plate Support(Front) SR EX (S & () 1
33 110011 Screw(M5-0.8 X 10) IRy 2
34 6100020 Rubber Cushion AR 1
35 6209200 Needle Guard(Front) & (70) 1
36 110002 Screw(M3-0.5 x 5) Exy 1
37 6200232 HR Unit, Complete Set HREZE (#8) 1
38 6100310 Tube Joint A THF 1
39 6200090 Qil Tube(70mm) &/ Z(70mm) 1
40 310005 Oil Wick A 1

Ref. No. 41 to 49

See the following page.

CZ6000



CZ6000



NEEDLE BAR DRIVING MECHANISM St ps s o
-]

RefNo Parts No. - Description m A Amt. Req

41 6200155 HR Felt Holder HRZ =)L hE4 1
42 310001 HR Felt HRZ )Lk 1
43 6200157 HR Felt Holder Bracket, C. Set HREXS & (18) 1
44 6200158 HR Felt Holder Bracket HR B34 1
45 000393 Roll Pin O—JILEY 1
46 110013 Screw(M4-0.7 x 8) Exy 1
47 320008 Fitting Stud(Short) EHFERIL SR 1
48 000567 Seal TOED, 1

1

49 6200296 HR Unit Bracket HREEAR

CZ6000



CZ6000



KNIFE DRIVING MECHANISM
c -

X A ¥iE

v

RefNo Parts No. Description m & Amt. Req
1 6200091 Upper Knife Driving Connecting Rod EXXOw R 1
2 120049 Screw(M4-0.7 X 16) ji=$7 2
3 6100367 Driving Lever Pin E XA 1
4 160002 Screw(M4-0.7 x 5) IExy 1
5 6200093 Upper Knife Driving Lever X X e 1
6 120006 Screw(M6-1 x 12) Ry 1
7 6200092 Collar(10 x 19 X 9mm) pAR A 1
8 160003 Screw(M5-0.8 x 5) ExY 2
9 6200251 Upper Knife Driving Shaft EXRE 1

10 6200095 Upper Knife Holder Positioner EAZRILSTEY 1
11 6200094 Upper Knife Holder(Flat Type) EXZARILE(F) 1
12 110035 Screw(M4-0.7 X 10) IExy 1
13 6200022 Upper Knife(Flat Type) EXRE) 1
14 000532 Washer vy 1
15 110004 Screw(M3-0.6 X 8) ji= 1
16 6100017 Seal Plug = 1
17 6200222 Lower Knife Holder Spring Stop TAINRES 1
18 110012 Screw(M4-0.7 X 5) IExy 3
19 6200100 Cloth Plate Rubber Cushion BEIAL 1
20 6200221 Front Cover BiA/NR— 1
21 110001 Screw(M4-0.7 X 5.4} Exy 2
22 180040 [6200068] Cloth Plate Spring Pin RRRTEY 1
23 6200223 Lower Knife Holder Locking Plate TAXREEY EX 1
24 6200030 Lower Knife Holder Spring TARIER 1
25 6200096 Lower Knife Holder TARE 1
26 110046 Screw(M5-0.8 x 12) xR 1
27 000688 Guide Pin A1 REY 1
28 6200097 Lower Knife TAX 1
29 6200098 Lower Knife Clamp TARBI 1
30 140014 Screw(M4-0.7 X 8) Exy 1

CZ6000



CZ6000



PRESSER FOOT MECHANISM
o

IR

8

RefNo Parts No. Description m A Amt. Req
1 190088 [190081] Adjusting Screw(M10-0.75 x 30) BETRY 1
2 100073 Lock Nut Ay oFvhk 1
3 6200469 Presser Spring IR 1
4 6200470 [6200292] Presser Bar T 1
5 6200160 Presser Arm Positioning Guide Pin BImEAEY 1
6 340061 [000482] Pin (o 1
7 6200472 [6200293] Presser Arm Stop HIBA kvt 1
8 110012 Screw(M4-0.7 X 5) kxy 1
9 6200473 [6200294] Presser Foot Release Lever FET 1

10 6200474 [6200295] Presser Foot Release Lever Spring FHINX 1
11 170045 Screw(M4-0.7 X b) = 1
12 180001 Screw(M4-0.7 X 4.5) INRET Y 1
13 6200513 [6200297] Presser Foot Lifter Lever BB LIN— 1
4

15 170065 [170047] Screw(M8-1.25 x 10) kxry 1
16 6200291 Presser Foot Lifter Lever Stop IS L= b wiX 1
17 120010 Screw(M6-1 X 10) Exy 1
18 6200514 [6200105] Presser Foot Lifter Lever Link WMIBsLIK—=Y>y 1
19 6200154 Presser Foot Shaft Collar BHisho— 1
20 120017 Screw(M5-0.8 X 15) ExY 1
21 6200104 Intermediate Lever BIElL /\— 1
22 110065 Stop Screw(M4-0.7 X 12) Ay IRy 1
23 100001 Lock Nut Ovoryhk 1
24 6200288 Presser Foot Lifter Lever Spring HIHILII—NR 1
25 6200082 Presser Foot Shaft Bushing B vya 1
26 160007 Screw(M6-1 X 6) =% 1
27 6200527 [6200289] Presser Arm, Complete Set T (HE) 1
28 6200103 Presser Foot Shaft T 1
29 6200528 [6200290] Presser Arm Rk 1
30 6200106 Presser Arm Hinge Pin Hre>ryry 1
31 160001 Screw(M4-0.7 x 4) Exy 1
32-1 6207021 Presser Foot, C. Set(Y5, Y6) HI(48) 1
32-2 6207060 Presser Foot, C. Set(X4) T (%) 1
32-3 6207094 & Presser Foot, C. Set(X4/B3)(Extra) I (RB) (I EERR) 1
33 6207001 Presser Foot Hinge HIke>yY 1
34 110004 Screw(M3.5-0.6 x 8) Exy 1
35 6207003 Presser Foot Half-stay *EEH 1
36 110050 Screw(M3.5-0.6 x 4.5) Ry 1
37 6207019 Presser Foot({Lower) BI(TF) 1
38 6200034 Thread Chain Guide EBEAIR 1
39 004237 Screw(3/32-56 X 2.6) Ry 1
40-1 6207022 Presser Foot Stitch Tongue(Y5,Y6) I 1
40-2 6207051 PresserFootStitchTongue(X4) n 1
40-3 6207095 & PresserFootStitchTongue(X4/B3)(Extra) T (&HEEkm) 1

Ref. No. 41 to 51

See the following page.

CZ6000



CZ6000



PRESSER FOOT MECHANISM HIge 8
|
RefNo Parts No. Description m 4 Amt. Req
41 6207000 Finger Guard 742 HAA—R 1
42 000444 Washer Ty 1
43 005036 Screw(1/8-44 X 5.6) jl 8 1
44 6207018 Presser Foot Tape Guide BIF—7H4R 1
45 001230 Screw(3/32-56 x 3.8) =3 1
46 6200020 Thread Chain Cutting Knife FxAVHAYY 1
47 004097 Screw(3/32-56 x 4.2) Exy 1
48 6200471 & Presser Bar, C. Set IR 1
49 6207002 Presser Foot(Lower) HI(T) 1
50-1 6207044 Presser Foot, C. Set(Y5, Y6) BT (#8) 1
50-2 6207061 Presser Foot, C. Set(X4) T (4H) 1
50-3 6207092 & Presser Foot, C. Set(X5) AT (#8) 1
51-1 6207046 Presser Foot Stitch Tongue(Y5, Y6) i 1
51-2 6207057 Presser Foot Stitch Tongue(X4) m 1
51-3 6207093 € Presser Foot Stitch Tongue(X5) m 1

CZ6000



CZ6000



UPPER LOOPER DRIVING MECHANISM

EIL— g

9

RefNo Parts No. Description m A Amt. Req
1 6200188 L.ooper Driving Lever Connecting Rod JL—/tOw R 1
2 120049 Screw(M4-0.7 X 16) kxy 4
3 6200080 Connecting Rod Swing-proof IRL IEX 2
4 6200261 Upper Looper Driving Lever Lv—xEhiE 1
5 120006 Screw(M6-1 X 12) kxy [
6 6200260 Looper Driving Shaft Lb—# 1
7 6200262 Driving Shaft Thrust Ring AZANY Y 1
8 6200263 Driving Shaft Thrust Ring AZANYVY 1
9 6200566 [6200092] Collar ho— 1

10 120049 ¢ Screw(M4-0.7 X 16) xRy 1
11 6200286 Upper Looper Thread Pull-off L=y 1
12 110009 Screw(M4-0.7 X 8) Exy 1
13 6200117 Upper Looper Bar Crank Arm, C. Set  _EJL—/0 5> (fA) 1
14 6200114 Upper LLooper Bar Guide Bushing J—IREWRAZ I 1
15 6200110 Upper Looper Bar Guide Cover JL—NRERE 1
16 130001 Screw(M2.5-0.45 X 6) xRy 1
17 110071 Screw(M2.5-0.45 X 6) =87 1
18 6200116 Upper Looper Bar Guide,Complete Set JL—/XRA(R) 1
19 6200111 Upper Looper Bar Crank Arm EN—RROZ>D 1
20 300008 Washer Twy 1
21 140004 Screw(M6-1 X 16) rxy 1
22 6200113 Upper Looper Bar Crank Arm Pin EL—oSv oY 1
23 160002 Screw(M4-0.7 X 5) Xy 1
24 310089 Oil Wick SIS 1
25 6200112 Upper Looper Bar JL—IEE 1
26 000629 Seal Plug Bt 1
27 6200115 Upper Looper Bar Guide —IRERN 1
28 310065 Oiling Felt 7z 1
29 6209300 Upper Looper (for Needle Size #9~14) EI—IHEF#9~14) 1
30 210009 Screw(1/8-44 x 3.2) kxy 1
31

32 120013 Screw(M6-1 X 15) Y 2
33 6200169 Upper Looper Supplementary Thread Eyelet )L —/SFEBh & 1
34 6200278 Lower Looper Thread Pull-off TIL—I%kigY 1
35 000014 Washer Ty 1
36 110002 Screw(M3-0.5 x 5) Exy 1
37 6200120 Upper Looper Bar, C. Set JU—JCE(8) 1
38 6200453 Upper Looper Bar Guide Bushing Postioner{ir@: A % 1
39 009746 Screw(M4-0.7 X 8) ExrY 1
40 110001 [110009] Screw(M4-0.7 X 5.4)[M4-0.7 X 8] Ry 1

CZ6000



CZ6000



LOWER LOOPER DRIVING MECHANISM
- - - -

TIL— /e

10

RefNo Parts No. Description m 4 Amt. Req
1 6200108 Looper Driving Lever Connecting Rod JL—/tOw R 1
2 120049 Screw(M4-0.7 X 16) xRy 4
3 6200080 Connecting Rod Swing-proof RL IEX 1
4 6200377 Lower Looper Driving Lever TIU— /SRR 1
5 120006 Screw(M6-1 X 12) Ry 1
6 6200189 Driving Shaft Thrust Ring AZANTIL—h 1
7 6200092 Collar(10 X 19 X 9mm) no— 1
8 160003 Screw(M5-0.8 X 5) ExY 3
0] 6200109 Looper Driving Shaft AL 1

10 6200107 Lower Looper Holder Arm TIL—IKE 1
11 300008 Washer Ty v 1
12 140002 Screw(M6-1 X 14) kxy 1
13 6200279 Thread Pull-off TIL—itBREY 1
14 110009 Screw(M4-0.7 X 8) ERY 1
15 6209301 Lower Looper TIL—R 1
16 6209201 Needle Guard(Rear) #HEZT () 1
17 110036 Screw(M3-0.5 X 6.5) =) 1
18 180014 Screwed Pin(M3-0.5 x 4.5) Eyvxy 1
19 300106 & Conical Spring Washer mXzxT7v vy 1

CZ6000






FEED DRIVING CONTROL MECHANISM
- -

B2 Y E ETEE

11

Ref.No Parts No. Description m A Amt. Req
1 6200254 Main Feed Bar Lever #BEUL I~ 1
2 120006 Screw(M6-1 X 12) xRy 4
3 6200119 Main Feed Bar Lever Pin BRYLN—-EY 1
4 300000 Washer Ty 3
5 100002 Nut vk 1
6 000669 Washer Ty 2
7 6200263 Thrust Plate AZAMZ7L—hK 1
8 6200038 Retaining Ring AbyFUry 1
9 6100262 Main Feed Bar Connection gBEUY>Y 1

10 6200118 Connection Bushing BERYYYITvya 1
11 140001 Screw(M5-0.5 X 12) IERY 1
12 6200127 Feed Bar, Complete Set BIRX Y & (1) 1
13 6200184 Main Feed Bar BxEYA 1
14 6200183 Differential Feed Bar BxEY A 1
15 6200190 Differential Feed Bar Connection Ry Uy 1
16 6200265 Connection Bushing XY UV I Ty 1
17 140000 Screw(Mb-05 X 15.5) Exy 1
18 6200255 Feed Bar Driving Shaft prgR i 1
19 6200256 Feed Bar Driving Shaft Lever % U i 1
20 6200142 Connecting Rod Pin rUOy REY 1
21 160007 Screw(M6-1 X 6) xRy 1
22 6200165 Differential Rocker, Complete Set AX Y i (FE) 1
23 6200166 Differential Rocker XY B 1
24 6200167 Differential Regulating Slider A7 1
25 6200168 Differential Regulating Slider Cap AZA(5E 1
26 110033 Screw(M3-05 X 6) xRy 2
27 6200130 Differential Lever(Right), C. Set. =L /N—(HA)(#E) 1
28 6100255 Slider Link &R ) 1
29 6100343 Retaining Ring AbyTIU>T 1
30 6100360 Slider Link Pin RZAFTIVVIEY 1
31 6200125 Differential Lever(Right) ZEL/IN—(F) 1
32 6100235 Collar(10 X 17 X 8mm) o — 1
33 160001 Screw(M4-0.7 x 4) =3 2
34 000690 Spring Pin AFYv Iy 1
35 6200123 Differential Lever Spring EHLI/IN—/IFK 1
36 6100363 O-ring(P7) ovuyy 1
37 6200126 Differential Lever(Left) ZHLI/IN— (k) 1
38 000528 Washer Ty 1
39 000561 Conical Spring Washer MR Ty 1
40 100000 Adjusting Nut HES Y~ 1
41 190001 Adjusting Screw(M6-1x115,M45-05x4) EEIxR 1
42 6200131 Differential Feed Graduation ®Y BER 1
43 110016 Screw(M4-0.7 X 15) Exy 2
44 6100269 Differential Lever Stop ZEL /-~y /X 2
45 110017 Screw(M5-0.8 X 8) kxy 2

CZ6000



12

CZ6000



FEED DRIVING MECHANISM
.

= U

12

RefNo Parts No. Description m # Amt. Req
1 6200173 Feed Bar Guide Support EYEBHA RUR—k 1
2 110064 Screw(M4-0.7 X 8) Ry 4
3 110004 Screw{M3.5-0.6 x 8) i) 6
4 6200174 Feed Bar Shield(Front) ®UEY—/L@ED) 1
5 6200175 Feed Bar Shield(Rear) BUEBY—IL(#E) 1
6 6200177 Feed Bar Shield Guide BUBY—NWHAR 1
7 6200178 Feed Bar Guide EBUEHIR 2
8 6200176 Feed Bar Shield(Upper) EUBEY—I(L) 1
9 6200253 Feed Bar Guide Bushing BUBAAMRTy o 1

10 160007 Screw(MB-1 X B) =) 1
11 6200161 Feed Bar Block(Rear) Shaft AR 1
12 160001 Screw(M4-0.7 x 4) xRy 1
13 6200140 Feed Bar Block(Rear) AE(1E) 1
14 6200139 Feed Bar Block(Rear) Lid BRRE 1
15 130002 Screw(M3-0.5 X 6) =37 1
16 6200138 Feed Bar Block(Front) A5 (F) 1
17 6200141 Eccentric Pin Holder EUIFEYEVRAE 1
18 6100366 Feed Dog Eccentric Pin EUIFEVEY 1
19 6100281 Feed Dog Eccentric EUIFEY 1
20 6100282 Roller Bearing Z—RIRFUT 1
21 6200133 Feed Dog Driving Connecting Rod EUOv R 1
22 6100284 Feed Dog Regulating Eccentric EYRMTEEY 1
23 180002 Screw(M3-0.5 X 4) Exy 2
24 110070 Screw(M3-05 x 6.3) R 1
25 6100285 Feed Dog Regulating Plate Spring EURE L — kxR 1
26 6100286 Feed Dog Regulating Plate EUEHIL—b 1
27 6200137 Feed Dog Regulating Gear EVBEET 1
28 180003 Screw(M5-0.8 x 8) =) 1
29 160003 Screw(Mb5-0.8 X 5) =) 3
30-1 6209000 Differential Feed Dog(X4, X5) BEY 1
30-2 6209006 Differential Feed Dog(Y5, Y6) BEY 1
31 6209001 Main Feed Dog #’xY 1
32 6209002 Auxiliary Feed Dog INEY 1
33 110026 Screw(M3-0.5 X 6) xRy 1
34 6200257 Connecting Rod Cover EUOY RAN— 1
35 130003 Screw(M4-0.7 X 7.3) 1= 2

CZ6000



B—3

37

Q)

CZ6000



LUBRICATING MECHANISM
C

gl 3

13

Ref.No Parts No. Description m A Amt. Req
1 6200506 [6200197] Oil Pump, Complete Set R 7 (f8) 1
2 6200475 [6200149] Worm Wheel JA = LIRA—JL 1
3 160001 Screw(M4-0.7 x 4) kExy 4
4 120049 [110016] Screw(M4-0.7 X 16)[M4-0.7 X 15] xRy 2
5 320009 Oil Tube Fitting Stud(Long)(M6-1) BEWRERI MR) 1
6 000567 Seal Ny F 1
7 6200507 [6200298] Oil Tube, Complete Set $EHm/A 7 (#E) 1
8 6100310 Oil Tube Fitting One Way End FOBWF 4
9 6100303 Qil Tube Clamp KRR 7

10 6200508 [6200300] Oil Tube(4.6 X 6.4 X 220mm) ey A 1
11 320008 Oil Tube Fitting Stud(M6-1) EWMFMNIL b~ 2
12 6200509 [6200207] Suction Tube, C. Set A/ 7 (78) 1
13 6100308 Oil Tube Fitting Two Way OB 1
14 6200510 [6200150] Oil Tube(4.6 X 6.4 X 242.5mm) e A 1
15 6200206 Oil Filter BB 1
16 6200518 [6200193] Suction Pipe(Upper), C. Set AN 7 (L) (FE) 1
17 6200519 [6200194] Suction Tube(4 X 6 X 18mm) WAL 1
18 6200195 Suction Tube(2.5 X 4 x 60mm) WA/ S 1
19 6200196 Suction Pipe(Upper) A/ (k) 1
20 310073 Felt Zxllhk 1
21 6200299 Oil Tube, Complete Set ¥/ 7 (#8) 1
22 6200301 Oil Tube(4.6 X 6.4 x 320mm) Bl 7 1
23 6200450 [6200266] OQil Pressure Regulating Valve HEF 1
24 6200451 Oil Pressure Regulating Valve, C. Set  $AEF(#8) 1
25 6200450 Oil Pressure Regulating Valve REF 1
26 6200037 Oil Pressure Regulating Ball FEEMR—ILF 1
27 6200028 Guide Pin H1REY 1
28 6200476 [6200269] Spring JAN-3 1
29 006861 Adjusting Screw(1/4-40 x b5) FEERY 1
30 000419 Nut Pa A 1
31 6100002 Oil Filter Cap AANT7cWTF¥y TS 1
32 110045 Screw{M4-0.7 x 12) ExRY 3
33 6100370 O-ring(P42) ouxyy 1
34 6100296 Oil Filter AANT 1LY 1
35 6100297 Filter Housing FAINT 1 ILIHRF 1
36

37 6200248 Qil Pipe AALIWIRAT 1
38

39 6200186 Oil Pipe, C. Set IR 7 (#8) 1
40 6200185 Oil Pipe AALIIRAT 1
41 000456 Seal Plug i 1
42 310090 Oil Wick HS 1
43 6200074 Oil Sight Gauge AALNT—=Y 1
44 6100363 O-ring(P7) (ORV 274 1
45 110053 Screw(M6-1 X 8) IRy 1
46 320012 Oil Tube Fitting Stud(1/4-40) BEWFERI S 3

CZ6000



14

CZ6000

CZ6000



CZ6000 EXCLUSIVE PARTS
e

U7 ETILERERM

14

Ref.No Parts No. Description m A Amt. Req
1 6207025 Presser Foot, Complete Set(04) B 1
2 6207001 Presser Foot Hinge Bikeyvy 1
3 110004 Screw(M35-0.6 X 8) TRy 1
4 6207003 Presser Foot Half-stay EEER 1
5 110050 Screw(M35-0.6 X 4.5) Exy 1
6 6207026 Presser Foot(Lower) #I(T) 1
7 6207027 Presser Foot Stitch Tongue(0O4) m 1
8 6207000 [6207028] Finger Guard T4 VHA-R 1
9 005036 Screw(1/8-44 X 5.6) =87 3

10 6201000 Cloth Plate JAOXTL—k 1
11 6201001 Cloth Plate(Lower) JAX7L—MT) 1
12 6201002 Rubber Cushion JORTL—MT)IEXEE 1
13 6201017 Pin (g 1
14 6208004 Stitch Plate(O4) iR 1
15 6209009 Differential Feed Dog AEY 1
16 6209010 Main Feed Dog #BmEY 1
17 6209302 Upper Looper £ 1
18 6201003 Blind Hemming Guide, C. Set #E5| ER(A) 1
19 6201004 Overhanging Guide Hinge, C. Set ER () 1
20 6201005 Hemming Positioner #ESIBRET 1
21 000533 Washer Ty v 1
22 007006 Screw(9/64-40 X 4) Exry 1
23 6201006 Blind-Hemming Edge Guide, C. Set @B EE S (H) 1
24 6201007 Blind-Hemming Edge Guide wBEIERE 1
25 009624 Screw(1/8-44 X 5.3) =) 1
26 6201008 Swing-out Lever AAVTTFI LI~ 1
27 004150 Screw(11/64-40 x 5.2) =) 1
28 000172 Conical Spring Washer MX%Ty >+ 1
29 000334 Nut vk 1
30 6201009 Overhanging Guide Hinge Stop i O SRV 1
31 001331 [001330] Screw(9/64-40 x 3.8)[9/64-40 x 3.8] 1R 1
32 6201010 Swing-out Lever Holder AAVTFI R LNIR—BRtE 1
33 6201011 Swing-out Lever Stop ARAVTTIRLIR=X YV ]
34 6201012 Edge Guide Positioning Pin EHEEE > 2
35 6201013 Positioning Pin Holder Spring ERERE L /R 2
36 001225 Screw(1/8-44 x 2.8) =87 1
37 001196 Screw(1/8-44 X 6) =87 3
38 6201014 Edge Guide Adjusting Holder 5 EREmA 1
39 004106 Screw(9/64-40 x 6.5) Exsy 2
40 007619 Screw(9/64-40 X 6.3) =87 1
41 6201015 Adjusting Screw Guide Piece REIRIAAR 1
42 006444 Adjusting Screw(1/8-44 X 12.9) RAEIRY 1
43 6201016 Edge Guide Adjusting Holder Cover #&5|FREISE 1
44 110047 Screw(M4-0.7 x 10} =S 2

CZ6000



15
CZ6003

CZ6000



CZ6003 EXCLUSIVE PARTS Y7EFILERABSE 1D
]

Ref.No Parts No. Description m % Amt. Req
1 6207043 Presser Foot, C. Set(04) I (#8) 1
2 6207001 Presser Foot Hinge Breyy 1
3 110004 Screw(M3.5-0.6 X 8) =87 1
4 6207002 Presser Foot(Lower) HI(T) 1
5 6207045 Presser Foot Stitch Tongue(O4) m 1
6 6207000 Finger Guard T4 HA—R 1
7 - 000444 Washer Tyyy 1
8 005036 Screw(1/8-44 X 5.6) xR 1
9 6200034 Thread Chain Guide ZEIRAAR 1

10 004237 Screw(3/32-56 x 2.6) IRy 1
11 6207003 Presser Foot Half-stay FEER 1
12 110050 Screw(M3.5-0.6 X 4.5) xy 1
13 6208011 Stitch Plate(0O4) iR 1
14 6209302 Upper LLooper LEIL—iX 1
15 6201017 Pin ey 1

1

16 6209000 Differential Feed Dog(04) BIE Y

CZ6000



16
CZ6016

CZ6000



CzZ6016 EXCLUSIVE PARTS |
s

Y7 ETIERE®S

16

RefNo Parts No. Description m A Amt. Req
1 6207073 [6207029] Presser Foot, C. Set(02) I (FE) 1
2 6207001 & Presser Foot Hinge Brkeyy 1
3 110004 Screw(M3.5-0.6 X 8) =) 1
4 6207003 & Presser Foot Half-stay *EER 1
5 110050 & Screw(M3.5-0.6 x 4.5) IERY 1
6 6207089 ¢ Presser Foot (Lower) BI(T) 1
7 6200034 & Thread Chain Guide EIRACR 1
8 004237 Screw(3/32-56 X 2.6) Ry 1
9 6207072 & Presser Foot Stitch Tongue M 1

10 6207112 & Finger Guard T4 YHA-R 1
11 005036 ¢ Screw(1/8-44 X 5.6) xRy 1
12 6208035 [6208005] Stitch Plate, C. Set{02) R (48) 1
13 6208034 & Stitch Plate(02) iR 1
14 6208023 & Stitch Plate Tongue #-45T 1
15 004182 & Screw(3/32-56 X 2.5) =y 1
16 6209302 Upper Looper EIL—RR 1
17 6201017 Pin ey 1
18 180002 Screw(M3-0.5 x 4) Exy 2
19 6209031 [6209011] Differential Feed Dog =P 1
20 6209032 [6209012] Main Feed Dog Rl 1
21 6209013 Auxiliary Feed Dog INEY 1
22 6207029 Presser Foot, C. Set(02) I (fA) 1
23 6207055 Presser Foot Hinge HTEvyY 1
24 6207030 Presser Foot({Lower) HI(T) 1
25 6207031 Presser Foot Hinge Spring HIEYINRER 1
26 004131 Screw(1/8-44 X 6) Exy 1
27 6207032 Thread Chain Guide TR 1
28 6207033 Presser Foot Stitch Tongue m 1
29 004138 Screw(1/8-44 X 5) Exry 1
30 6208005 Stitch Plate, Complete Set #H4% (8) 1
31 6208006 Stitch Plate #K 1
32 6208007 Stitch Plate Tongue AR 1
33 004204 Screw(3/32-100 x 2.2) ERY 1
34 6208008 Stitch Plate Tongue Stop FHRMA b w X 1
35 001228 Screw(3/32-56 X 3.2) =87 1
36 000933 Rubber Cushion{Medium) X BE () 1
37 300040 Washer vy 1
38 6208012 Main Feed Dog(with Rubber Face) BEY (TLIZKEY) 1
39 6209011 Differential FeedDog(withRubberFace) BE Y (JL&EY) 1
40 000932 Rubber Cushion(Large) 38 X FE(K) 1
41 6201020 Lower Knife Holder TARE 1
42 6201019 Upper Knife Holder EXAZRILS 1
43 6201018 Upper Knife EXX 1

CZ6000



17

CZ6016-61

~

-~

CZ8000



& CZ6016-61 EXCLUSIVE PARTS
)

Y7 ETIVERERM®

17

RefNo Parts No. Description m A Amt. Req
1 6207073 Presser Foot, Complete Set{02, 03) HI(H8) 1
2 6207001 Presser Foot Hinge Hreyvy 1
3 110004 Screw(M3.5-0.6 X 8) IRy 1
4 6207003 Presser Foot Half-stay *EER 1
5 110050 Screw(M3.5-06 X 4.5) = 1
6 6207089 Presser Foot(Lower) HI(T) 1
7 6200034 Thread Chain Guide ERAAR 1
8 004237 Screw(3/32-56 X 2.6) kxry 1
9 6207072 Presser Foot Stitch Tongue m 1

10 6207112 Finger Guard TV HA—R 1
11 005036 Screw(1/8-44 X 5.6) =% 1
12-1 6208023 Stitch Plate, Complete Set(02) #HAR (4E) 1
12-2 6208018 Stitch Plate, Complete Set(03) #HiR (5H) 1
13 6208019 Stitch Plate £k 1
14-1 6208022 Stitch Plate Tongue(02) g 1
14-2 6208020 Stitch Plate Tongue(O3) #HRT 1
15 004182 Screw(3/32-56 X 2.5) xy 1
16 6209023 Differential Feed Dog A% Y 1
17 6201017 Pin (o 1
18 180002 Screw(M3-0.5 x 4) Exy 2
19 6208026 & Adjustable Stitch Tongue “Eap=tm 1

CZ6000



18
CZ6120, 6120-40, 6125(1)

CZ6000



CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(1) ¥ 7EFIERAEBMA(T)

18

Ref.No Parts No. Description m 4 Amt. Req
1 6200058 Needle Bar Driving Lever HiET U8 1
2 6200134 Crankshaft ISV v T 1
3 6200135 Needle Thread Pull-off gy 1
4
5 6200136 Upper Knife Holder(Flat Type) EAXA RIS (T 1
6 6200308 Upper Knife(Flat Type) EXREE 1
7 6100058 Tension Spring{Needle) HREF/CR(ER) 1
8 6200128 Eye Guard Spacer FAH—RANR—Y 1
9 100001 Nut +v bk 1

10 6209304 Upper Looper =X 1
11 6200455 Upper Looper Driving Lever EIL—XEh 1
12 6200488 [6200456] Driving Shaft Thrust Ring AZARNIVT 1
13 6200108 Looper Driving Lever Connecting Rod JL—/XOw K 1
14 6200457 Lower Looper Driving Lever TIL—/EhEE 1
15 6200517 [6200458] Driving Shaft Thrust Ring AZARNIVYT 1
16

17 6200459 l.ooper Thread Pull-off JL—I1GRIgY 1
18 6200460 Looper Holder Cover Jb—IRBHI— 1
19 110001 Screw(M4-0.7 x 5.4) IExY 1
20 6200461 Upper Looper Thread Eyelet FIL—ICRE 1
21 6200462 Lower Looper Thread Eyelet TIL—IRE 1
22 000014 Washer Ty 2
23 110002 Screw(M3-0.5 x 5) Exy 1
24 110026 Screw(M3-0.5 x 6) = 1
25 6200463 Lower Looper Thread Pull-off TIL—/%0g 0 1
26 6200464 Looper Thread Eyelet(Left) JL—ICHRE () 1
27 130020 Screw(M4-0.7 X 6.3) xRy 1
28 390663 Thread Chart iRV 1
29-1 6208000 Stitch Plate(Y5) #HiR 1
29-2 6208002 Stitch Plate(Y6) #iR 1
29-3 6208014 Stitch Plate(Y7) #Hix 1
29-4 6208016 & Stitch Plate(Y8) iR 1
30 6208026 & Adjustable Stitch Tongue BEah=tm 1
31 110064 & Screw(M4-0.7 x 8) xRy 2

CZ6000



19

CZ6120, 6120-40, 6125(2)

CZ6125

CZ6120

CZ6120-40

CZ6000



CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(2) Y 7ET I ERTEM(2) 19
)

RefNo Parts No. Description m & Amt. Req
1-1 6207044 Presser Foot, C. Set(Y5, Y6) AT (4E) 1
1-2 6207063 Presser Foot, C. Set(Y7) I (48) 1
1-3 6207067 & Presser Foot, C. Set(Y8) #1(#8) 1
2 6207001 Presser Foot Hinge BIeyy 1
3 110004 Screw(M3.5-0.6 x 8) xRy 1
4 6207003 Presser Foot Half-stay FEER 1
5 110050 Screw(M3.5-0.6 X 4.5) Exy 1
6 6207002 Presser Foot (Lower) HWI(T) 1
7 6200034 Thread Chain Guide EERACR 1
8 004237 Screw(3/32-56 X 2.6) xRy 1
9-1 6207046 Presser Foot Stitch Tongue(Y5, Y6) Jit 1
9-2 6207058 Presser Foot Stitch Tongue(Y7) m 1
9-3 6207070 & Presser Foot Stitch Tongue(Y8) m 1

10 6207018 Finger Guard T4 VHHA—R 1
11 000444 Washer Tyy 1
12 005036 Screw(1/8-44 x 5.6) IExy 1
13-1 6207021 Presser Foot, C. Set(Y5, YB) T (4E) 1
13-2 6207059 Presser Foot, C. Set(Y7) HI(E) 1
14 6207019 Presser Foot (Lower) HI(M) 1
15-1 6207022 Presser Foot Stitch Tongue(Y5, Y6) K 1
15-2 6207056 Presser Foot Stitch Tongue(Y7) m 1
16 6207018 Presser Foot Tape Guide HIF—THAR 1
17 001230 Screw(3/32-56 x 3.8) xy 1
18 6207113 & Presser Foot, C. Set(Y5) I (HE) 1
19 6207114 & Presser Foot Hinge WIevy 1
20 6207115 @ Presser Foot (Lower) HI(T) 1
21 6207116 & Presser Foot Stitch Tongue(Y5) I 1
22 6207117 & Finger Guard T VHH—R 1
23 110121 & Screw(1/8-44 X 5.6) Exy 1
24 6207118 & Presser Foot Chip WrFv 7/ 1
25 004236 ¢ Screw(3/32-56 X 4.2) Exy 1
26 6200567 & Edge Guide Unit LT ERE () 1
27 110009 & Screw(M4-0.7-x 8) bRy 1

CZ6000



20

K2 DEVICE(T)

1

CZ6000



& K2 DEVICE(1) K2 28 (1) 20
|

RefNo Parts No. Description m A Amt. Req
1 6201021 K2 Device, Complete Set K2 & (f8) 1
2 6201022 Suction Pipe, Complete Set TRA B (4E) 1
3 6201023 Suction Pipe A EARGF 1
4 310017 Qil Wick AR 1
5 000755 QOil Wick Pin EAEY 1
6 6201024 Suction Pipe Cover EAE H/X— 1
7 004237 Screw(3/32-56 X 2.6) =) 1
8 004404 Screw(3/32-56 x 5.1) Exy 2
9 6201025 Upper Trimming Knife £XR 1

10 004131 Screw(1/8-44 X 6) Exy 1
11 004139 Screw(3/32-56 X 3) xRy 2
12 6201026 Lower Trimming Knife Holder Pin THXZEBEY 1
13 6201027 Lower Trimming Knife TH 1
14 004236 Screw(3/32-56 X 4.2) Exry 1
15 6201040 Lower Trimming Knife Driving Plate =~ TXERENR 1
16 6201041 Spring Sleeve THINRERY~T 1
17 6201042 Lower Trimming Knife Pushing Spring THE&/\X 1
18 6201043 Spring Protect Washer TRRRXTy o+ 1
19 6201044 Washer vy 1
20 6201045 Air Shield Rubber BRRERSIE T L 1
21 007623 Screw(9/64-40 x 5.3) Fxy 2
22 6201046 Lower Trimming Knife Guide Support TXH- REft& 1
23 110006 Screw(M3.5-0.6 X 10) kExry 1
24 6201047 Lower Trimming Knife Guide THACR 1
25 270001 Screw(1/8-44 x 3) kxy 1
26 6201048 Suction Power Control, C. Set &S| HEREEE (1) 1
27 6201039 Suction Power Control Tube(lnner) U EIpaE = 1
28 6201049 Suction Power Control Tube 5| HRERE 1
29 001892 Screw(1/8-44 x 2.9) 1= 1
30 6201050 Nylon Hose 5| F1—7 1
31 6201051 Cloth Plate Spacer JAORTL—hkAR—Y 1
32 110042 Screw(M3.5-0.6 X 4) xRy 2

33 6201052 Suction Pipe Support FAERAE 1

CZ6000



21

K2 DEVICE(2)

CZ6020/K2

CZ6125/K2

CZ6003/K2

CZ6025/K2

CZ6000



€4 K2 DEVICE(2)

RefNo Parts No. Description m A Amt. Req
1 6207054 Presser Foot, C. Set(04) HI(#) 1
2 6207001 Presser Foot Hinge BHrevy 1
3 110004 Screw(M3.5-0.6 x 8) xRy 1
4 6207002 Presser Foot(Lower) HI(T) 1
5 6207045 Presser Foot Stitch Tongue(0O4) m 1
6 6207000 Finger Guard T4 HHA—-R 1
7 000444 Washer Ty 1
8 005036 Screw(1/8-44 X 5.6) xy 1
9 6207047 Thread Chain Guide ERAAR 1

10 004237 Screw(3/32-56 x 2.6) Exy 1
11 6207003 Presser Foot Half-stay HEER 1
12 110050 Screw(M3.5-0.6 X 4.5) kry 1
13-1 6207049 Presser Foot, C. Set(Y5, Y6) IR 1
13-2 6207262 Presser Foot, C. Set(X4) AT (F8) 1
14-1 6207046 Presser Foot Stitch Tongue(Y5, Y6) I 1
14-2 6207057 Presser Foot Stitch Tongue(X4) I 1
15 6207050 Presser Foot, C. Set(X4) AT (#8) 1
16 6207019 Presser Foot{Lower) HI(T) 1
17

18 6207051 Presser Foot Stitch Tongue(X4) i 1
19 6207018 Presser Foot Tape Guide BIF—7H4C4R 1
20 001230 Screw(3/32-56 X 3.8) kxy 1
21 6207098 Presser Foot, C. Set(Y5, YB) HI () 1
22 6207022 Presser Foot Stitch Tongue(Y5, Y6) m 1

CZ6000



22

B3 DEVICE

CZ6003/B3

CZ6000



@ B3 DEVICE B3 % & 22
]
Ref.No Parts No. Description m % Amt. Req
1 6201054 B3 Device, C. Set B3 &E&E (fH) 1
2 6201037 Back Tack Cutting Unit ZeEt) Y EE (1) 1
3 6201028 Thread Chain Cutting Knife Holder HEUG & 1
4 6201053 Thread Chain Cutting Knife A 1
5 6201029 Thread Chain Cutting Knife Holder Spacer AERfFHAR— 1
6 003637 Screw(1/8-44 X 25) rxy 2
7 004205 Screw(11/64-40 x 18) bxy 1
8 6201036 Thread Chain Holder ZEIRAT 1
9-1 6201035 Thread Chain Holder Spring(Standard) ZEEE T /R (EXE) 1
9-2 6201034 Thread Chain Holder Spring(with Stronger Pressure) ZEER1H T /R (/NREEW) 1
10 000361 Adjusting Nut EERET/CRAGmF Y & 2
11 000535 Washer Ty 1
12 110044 Screw(M3-0.6 x 14) i 1
13 6201033 Cloth Plate JOR7L—b 1
14 6201030 Synchronizer Positioning Pin RyyvarEy 1
15 110009 Screw(M4-0.7 X 8) Exy 1
16 6200552 Synchronizer Cushion RYVarEyovyay 1
17 6207052 Presser Foot, C. Set(04) R (4E) 1
18 6207001 Presser Foot Hinge ey 1
19 110004 Screw(M4-0.7 X 8) Exy 1
20 6207002 Presser Foot(Lower) #HIM 1
21 6207053 Presser Foot Stitch Tongue(04) i 1
22 6207000 Finger Guard T4 YHA—R 1
23 000444 Washer Ty 1
24 005036 Screw(1/8-44 x 5.6) bxry 1
25 6200034 Thread Chain Guide ERALR 1
26 004237 Screw(3/32-56 x 1.7) jl ) 1
27 6207003 Presser Foot Half-stay ¥EER 1
28 110050 Screw(M3.5-0.6 x 4.5) Exy 1
29 6208013 Stitch Plate(04) iR 1
30 6209015 Differential Feed Dog Hi% Y 1
31 6209016 Main Feed Dog #ixY 1

CZ6000



23
MT22 DEVICE(1)

CZ6000



& MT22 DEVICE(1)

MT22 EE& (1)

23

RefNo Parts No. Description m A Amt. Req
1 6201175 Solenoid Cover Vb /A RKI— 1
2 006233 Screw(M3-05 x 5) = 2
3 6201169 Solenoid yL/AR 1
4 000206 Nut Fwv bk 2
5 6201171 Solenoid Holder V0L /A4 RIS E 1
6 009976 Screw(M6-1 X 15) TRy 2
7 340003 Pin IRy 1
8 6201174 Drive Gear : Hah+v 1
9 009749 Screw(M4-0.7 X 16) kxy 1

10 000339 Nut Fwvhk 1
11 006638 Screw(5/32-40 x 9.5) = 1
12 6201172 Solenoid Spring V0L /A RIRx 1
13 6201179 Trimming Device C. Set AREE () 1
14 6201173 Driven Gear £y 1
15 160001 Screw(M4-0.7 X 10) Iy 2
16 6201178 Upper Knife Holder EAZXA 1
17 110038 Screw(M3.5-0.6 X 10) Exy 1
18 300050 Spring Washer ATYT Ty 1
19 000532 Washer Ty 1
20 6200516 Upper Knife Rubber Cushion EXRV v gy 1
21 6201166 Lower Knife TAR 1
22 6201167 Lower Knife Fabric Guide TXRGEERA 1
23 001230 Screw(3/32-56 x 3.8) xRy 2
24 6201177 Fabric Guide(Finger guard) wWHAR 1
25 004404 Screw(3/32-56 x 5.1} =% 1
26 6201170 Upper Knife EXX 1
27 6201164 Collar(6 X 9 X 5mm) ho>— 1
28 003637 Screw(1/8-44 X 2.5) Ry 1
29 6201165 Upper Knife Spring EXRIRER ]
30 6201176 Upper Knife Holder Fixing Block EAXEES 1
31 004358 Screw(9/64-40 X 5.6) =% 2
32 6201063 Trimming Device Support A ZRZLERR 1
33 009748 Screw(M4-0.7 X 12) xR 1
34 000644 Spring Washer A7V T Ty 1
35 000665 Washer Tuiy 1
36 009976 Screw(M6-1 X 15) bxy 1
37 000661 Spring Washer 2TV T Ty oy 1
38 000425 Washer vy 1
39 6201185 Cloth Plate Spacer JOX7L—bhAR—Y 1
40 110042 Screw(M3.5-0.6 x 4) xRy 2

CZ6000



24

MT22 DEVICE(2)
3

CZ6000



& MT22 DEVICE(2)

MT22 & & (2)

24

RefNo Parts No. Description m A Amt. Req
1 6201183 Manual Switch, C. Set A F(#) 1
2 6201187 Switch Support 2y FEUHR 1
3 180025 Screw(M4-0.7 X 4.5) Exy 1
4 110106 Screw({M4-0.7 X 8) kxy 2
5 6201182 Switch A1V F 1
6 6201186 Switch Cover A1y FHIN— 1
7 009993 Screw(M3-0.6 X 16) Exy 1
8 6201157 Cord Bushing d—RJwvva 1
9 008985 Screw(M3-0.6 X 5) kxy 1

10 6201180 Manual Switch Plate A1y FiR 1
11 000002 Spring Washer ATV ITv oy 1
12 000488 Nut Fvhk 1
13 6201181 Cord Clamp(3.4-2N}) A—-RoSv7 2
14 110012 Screw(M4-0.7 X 5) xry 2
15 6201184 Control Box, C. Set IS () 1
16 6101118 Control Stay FIEIAR Y 7 A X FA 2
17 006905 Wood Screw(®d 5.1 X 5) ARY 6

CZ6000



CZ6000



MICELLANEOUS SUPPORTING BOARD

2T RER

25

RefNo Parts No. Description m % Amt. Req
1 6200303 Belt Cover NIV~ FIR— 1
2 110015 Screw(M4-0.7 x 25) Exy 2
3 6200304 Supplementary Belt Cover ~JL B AR — 1
4 110013 Screw(M4-0.7 x 8) JI=% 2
5 6200148 Supporting Board SR 1
6 . 000070 Hanging Nut BUFvY bk 4
7 009861 Hanging Bolt BUMRN N 4
8 6200210 Spacer(15mm} RTRANR— 4
9 6101005 Spacer{5mm)(See the below) STIRANR—Y (T2 R) 4

10 6100326 Supporting Board Rubber Cushion SR LEE 8
11 000162 Washer Ty 4
12 000016 Nut Fvhk 8
13 6200152 Chute(Upper) Support 22— ME)ERfHR 1
14 005624 Screw(M4-0.7 X 10) Exy 4
15 6200146 Chute(Upper) Ta—hkL) 1
16 6200147 Chute(Lower) 2a—kTF) 1
17 6200151 Chip Receiver vERT 1
18 350007 Wood Screw(¢ 3.5 x 16) NS 2
19 6200524 & Edge Guide Holder ERDAAE 1
20 110035 & Screw(M4-0.7 X 10) xRy 2
21 110009 & Screw(M4-0.7 x 8) Itz 8) 1
22 000665 & Washer Ty 1

Note : Not necessary when the thickness of Table is 45mm.
(%) 7— 7 NDEZ45mmdD & FIIRE,

CZ6000



26

CZ6000



THREAD STAND

A
<t
o

N
o

Amt. Req

RefNo Parts No. Description m 4
1 6802629 Thread Stand, C. Set(4 Spools Type) HRILE(HE)(4ARMA) 1
2 6802601 Column Cap AZLFv v/ T
3 6802602 Column Pipe(Upper) AZ LA F(L) 1
4 6802603 Thread Guide Holder(Large) HA KRR (K) 1
5 911002 Screw(M4-0.7 X 20) kxy 1
6 911001 Screw(M4-0.7 X 12) xy 3
7 910001 Nut Fvhk 4
8 6802604 Column Pipe Connector I35 LIS TH]F 1
9 911006 Screw(M5-0.8 x 13) xRy 2
10 910000 Nut Fvhk 6
11 6802605 Column Pipe(Lower) T LA Z(TF) 1
12 930052 Washer Ty 1
13 930053 Spring Washer ARTYTTvovy 1
14 910003 Nut(M16-1.5) Fvhk 1
15 6802606 Thread Hanger(2 Spools Type) AL w RV A(245:F) 4
16
17 6802608 Thread Eyelet ALYk 4
18 6802609 Thread Hanger Holder ALw RAYAiax 4
19 911060 Screw(M6-1 X 15) Exy 4
20 6802610 Thread Guide Arm HARTP—14 1
21 6802611 Thread Guide Holder(Small) HA RIRILT (N 1
22 6802612 Thread Guide(5 Spools Type) ALy KA1 RBEXRARAE) 1
23 6802613 Spool Cushion ART=Nowray 4
24 6802614 Spool Pin A7) 8 4
25 6802615 Spool Mat AT7=IX vk 4
26 6802616 Spool Seat Disc gZom 4
27 930055 Spring Washer ATV TTvv 4

CZ6000



27

WARNING LABEL ZEES XN

40
[ e
—

Bii
—
=

LABEL Parts No. Description
N AR A
390220 |SAFETY INSTRUCTON LABEL
[AzEr== CONA—ERITBEEML ’
A DANGER ERA Y F a1,
55> ThbREITE &, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power e
supply and wait BEEESNL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AANIL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
[EERAREGR N
EYE GUARD : TAKE CARE NOT GAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
CAUTION THEESNIL
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

e T |




jamato

VAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO., LTD.
No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800
Tel. +86-574-8680-0888
Fax. +86-574-8680-0555

P/N 6810001(P)

No. 3 Edited in 2007.5
(CZ6000) Printed in Japan 2007.6.1H®



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10] LOWER LOOPER DRIVING MECHANISM
	[P10] 下ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14] CZ6000
	[P15] CZ6003
	[P16] CZ6016
	[P17] CZ6016-61
	[P18] CZ6120, 6120-40, 6125(1)
	[P19] CZ6120, 6120-40, 6125(2)

	↓DEVICE/装置
	[P20] K2 DEVICE(1)
	[P21] K2 DEVICE(2)
	[P22] B3 DEVICE
	[P23] MT22 DEVICE(1)
	[P24] MT22 DEVICE(2)

	[P25] MICELLANEOUS SUPPORTING BOARD
	[P25] 受ケ板関係
	[P26] THREAD STAND
	[P26] 糸立台
	[P27] WARNING LABEL
	[P27] 警告ラベル

